A 6858
YKPAUNHA é O A O ANYEBCKUW METANNYPIUYECKUA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anvesck, yn. Wmuara, 4 94202, Ukraine , Alchevsk* Schmidt str. 4,
Ten..: (06442) 9-23-14 Tel: (06442) 9-23-14
taxc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABO[ICKOW CEPTUGUKAT KAYECTBA Ne 69630 [ara 21.04.04 fluct M3 nuctos
MILL'S QUALITY CERTIFICATE Ne - Darte Sheet 1 of 1 sheets
CBnAETEeNsCTBO O NPUEMOYHBIX UCTILITAHUAX
Inspection certificate _ EN 10204/3.1.B
KoHTpakr Ne 2000-207/1ncT- 3aBojckon 3akas Ne 135 —]
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne —
3akasuuk: Kopnopauus 'MHayctpuanbHbii Colos oHbacca ' (MCJ)
Ana dupmet "Odydepko CA" ,
Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA™"
BaroH Ne 65299711 LOT 2
RW-car Ne .
HaumeHoBaHue ToBapa: ropsyekataHblil CTanbHON NUCT C Crangapr:
oBpe3HbIMK KpOMKaMi Standard:
Description of goods: hot rolled steel plates with sheared ASTM A572/A572M
. edges ASTM AG/ABM
apka cranu )
Grapc_ie of steel ASTM A572-50 nnockocTHoCcTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHue nocrasku: ropsuyekaranbiit
Delivery condition: hot-rolled ‘
Ne Homepa Homepa Pasmepbl, Mm KonuyecTtso TeopeTunyeckuit
nosuy.| nnasok napTui Dimensions, mm TOBapa, BEC,TH
' - TonwuHa Wupura |- OrvHa- LWIT/MeCT - Theoretical
item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
8 8238-2 5381 254 1829 6096 22 48.906
10 6292 237 19.05 1829 6096 1 1.667
8 8238-2 5417 254 1829 6096 6 13.338
Total quantity (pcs): 29 Total theoretical weight (tn) : 63.911
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. Bbinnaska :

MapTeHOBCKUiA cnocob npowssogcTea.
Steelmaking process :

open hearth furnaces.

3asopackoi ceptudmkar kavectsa Ne
Mill's quality certificate Ne

69630 .

Xumuyeckui cocras, %

Homep Chemical composition, %
nnaskw C | Mn [ Si S| Pl Cr| N JCu]JA]NT V [M]TiJAS[N] B
Cast Ne X100 X 1000 X 100 X 1000
6292 18 107 | 27 27 9 9 5 7 5 8- 16 <20] 5 9 10 | 3.0
8238-2 14 97 | 27 29 27 8 3 4 9 8 22 <20} 5 5 10 | 2.2
PE3YNbTATbl  UCMNbITAHUNA TEST RESULTS
WcnbiTaHne Ha pacTaxeHwe v yaapHbii uarnb Tensile and impact test
Pasmepbt 1=(j) OHeprus yaapa KU
obpasua Ot6op obpasya Tem- { NMpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen Hue |2=(i/sm?) YAapHas ssskocTe KCU Warmb
Ne D.m. of Specimen Typa yAnU- impact strength
napTuu specimen Teky- | npou- | Henve 3=(%) Bonoknuctas cocrasnatowas
ucnbli- | yectu | HocTw Fibrous appearance
Tonuwwm- | wupwu- | Mecto,| Han- | Nono- | Tanuii 4= La;gg::;b
Ha Ha paBene | xexune Yield Ten- Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc*| Posi tem- stre- Bend
Ne ness, mm tion tion | tion pera- ngth | Lo=200 of
~mm ki ture Reh | Rm, |Lo*=50| areaz
@ c° Mpa | Mpa % % 3HaueHus Values
1 2 3 zn
5381 125 T +20 | 375 | 519 | 25.0*
& 12.5 T +20 | 367 | 536 | 26.0*
237 19.05| 40 T +20 | 362 | 543 | 24.0
19.05| 40 T +20 | 363 | 543 | 24.5
5417 12.5 T +20 | 359 | 504 | 26.0*
2125 T +20 | 357 | 508 | 25.0*
enaHo B Ykpauxe, mapka cranu, pasmepsl, Ne nnasky, Ne naptum, MEXICO, 0271, ToB. 3Hak kombuHaTa.
Mapkuposka: >
Marking: made in Ukraine, grade of steel, dimensions, cast Ne, test Ne, MEXICQO, 0271, mark of the works. 'i(w
Kneiimoska: Ne nnasku, Mapka cranu, 708. 3Hak kombuxarta 0271T( Knemnmo Q%;/‘\’;}\
Hard stamp: cast Ne, grade of steel, mark of the works 0271T( stamp kOT \b%,\
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